|  Home   |  About Us   |  Contact Us   |  Sitemap

Have a question?  Call now @
888-714-5294

Sequoia Parts

View as:  List

Ashwood/Sequoia Blower

CODE: KA-BLOWER2

[Sign in to view price]

Optional wood stove blower for the following Kuma Models:  Ashwood, Sequoia.  This variable speed blower mounts on the front of the... More


Sequoia Catalytic

CODE: KR-SEQCATALYTIC

[Sign in to view price]

Ceramic Catalyst unit.  Encased in ceramic gasket material and a stainless steel shell. Includes replacement gasket.  For more... More


Control Handle 3/8"

CODE: KR-SPRING1

[Sign in to view price]

3/8" coiled spring control handle for Kuma wood stoves and fireplace inserts.  Specify Color: Pewter or Gold Replacement Instructions: ... More


Glass Retainer Screws

CODE: KR-GLASSSCREW

[Sign in to view price]

#10 Glass retainer screws for any Kuma wood stove or fireplace insert door.  10-24 x 1/2" phillips flat undercut.  Type "F" steel case hardened.... More


Door gasket kit

CODE: KR-DOORGASKET

[Sign in to view price]

Door gasket replacement kit for any Kuma wood stove.  Included:  4' of 5/8" medium density fiberglass rope gasket 6 oz. tube of fiberglass... More


Standard Brick

CODE: KR-BRICK

[Sign in to view price]

Standard size split firebrick. These bricks line the firebox of the appliance creating a safe and efficient environment for combustion. These bricks... More


Sequoia Baffle Set

CODE: KR-SEQBAFFLESET

[Sign in to view price]

Complete baffle assembly for the Sequoia.  Includes the baffle, catalytic, bypass rod, bypass plate, and all necessary mounting hardware.  Does... More


Door Handle 1/2"

CODE: KR-SPRING2

[Sign in to view price]

Replacement door handle for any Kuma wood stove model. Specify Color: Pewter or Gold Replacement Instructions:  (Tools: gloves [optional]) Make... More


Ashwood/Sequoia Glass

CODE: KR-GLASS2

[Sign in to view price]

Replacement glass for the Ashwood/Sequoia door. Includes glass gasket installed. Door Removal:  (tools required: flat blade screwdriver, pin... More


Glass gasket

CODE: KR-GLASSGASKET

[Sign in to view price]

Replacement glass gasket for any Kuma wood stove or fireplace insert. Includes: 4' of 3/4" self adhesive fiberglass tape gasket Installation... More


Firebox Hardware Pack

CODE: KR-HDWE1

[Sign in to view price]

Pack of 6  1/4-20 x 1/2" bolts.  Used for attaching burn tubes and the door wedge assembly. Contact your local dealer for price and... More


Door Pin Retainers

CODE: KR-DOORPINRETAIN

[Sign in to view price]

Retainer pins for Kuma wood stoves and fireplace inserts.  Specify size: 1/2" or 3/8" Installation Instructions: (tools required:... More


Door 2 Casting

CODE: KR-DOOR2

[Sign in to view price]

Door casting. Includes handle assembly. No Glass, gasket, or mounting hardware. Specify finish: Black, Pewter, Gold Door Assembly Diagram: [ Download... More


Sequoia Bypass Rod

CODE: KR-SEQBYPASSROD

[Sign in to view price]

3/8" Bypass control rod for the Sequoia.  This stainless steel control rod connects to the bypass plate and engages the stoves catalytic combustion... More


1/2" Door pins

CODE: KR-DOORPIN3

[Sign in to view price]

Replacement door pins for the Ashwood/Sequoia door. Includes: 2- 1/2" x 2-1/2" Flat head pins 2- 1/2" push on retainer washers Installation... More


Sequoia Baffle Bolts

CODE: KR-HDWE3

[Sign in to view price]

Mounting bolts and washers for the Sequoia baffle assembly. 4- 3/8-16 x 1" bolt 4- 3/8" SAE washer Baffle diagram:[ Download ]  ... More


Sequoia Bypass Gasket

CODE: KR-BPGASKET

[Sign in to view price]

Gasket seal for the Sequoia bypass plate. Material: 5/8" medium density fiberglass rope gasket Length: 14" Baffle diagram:[ Download ]  ... More


Sequoia Catalytic Clip

CODE: KR-SEQCATCLIP

[Sign in to view price]

Set of 2 stainless steel locking clips for the Sequoia baffle.  These clips secure the catalytic hold down clamp in place. Baffle diagram:[ Download... More


Sequoia Bypass Plate

CODE: KR-SEQBYPASS

[Sign in to view price]

Slide plate for the Sequoia baffle.  Engages the catalytic combustion system.  Baffle diagram:[ Download ]   Baffle removal,... More


Sequoia Baffle

CODE: KR-SEQBAFFLE

[Sign in to view price]

Baffle shell for the Sequoia.  This baffle houses the catalytic combustors (not included) and the baffle bypass plate (not included). Baffle... More


Sequoia Catalytic Hold Down Clamp

CODE: KR-SEQCATCLAMP

[Sign in to view price]

Catalytic hold down clamp for the Sequoia baffle.  This steel bracket secures the catalytic unit in place. Baffle diagram:[ Download ]... More


Sequoia Bypass Rod Hardware Kit

CODE: KR-HDWE2

[Sign in to view price]

Hardware kit for the Sequoia bypass rod.  This kit is used to attach the the bypass control rod to the bypass plate. 1- Threaded hex bracket 1-... More


Ashwood/Sequoia Glass Retainer

CODE: KR-GLASSRETAIN2

[Sign in to view price]

Replacement glass retainer ring for the Ashwood/Sequoia door. Door Removal:  (tools required: flat blade screwdriver, pin punch, hammer) Make sure... More


Sequoia Brick 2

CODE: KR-SEQBRICK2

[Sign in to view price]

Custom size split firebrick for the Sequoia. These bricks line the firebox of the appliance creating a safe and efficient environment... More


Sequoia Brick 1

CODE: KA-SEQBRICK1

[Sign in to view price]

Custom size split firebrick for the Sequoia. These bricks line the firebox of the appliance creating a safe and efficient environment for... More

Loading...